
Fact Sheet for NPDES Permit WA0002984 
Phillips 66 Ferndale Refinery 

Date of Public Notice: September 06, 2023 

Permit Effective Date: 
Purpose of this fact sheet 
This fact sheet explains and documents the decisions the Department of Ecology (Ecology) made in 
drafting the proposed National Pollutant Discharge Elimination System (NPDES) permit for Phillips 66 
Ferndale Refinery. 

Ecology makes the draft permit and fact sheet available for public review and comment at least thirty 
(30) days before issuing the final permit. Copies of the fact sheet and draft permit for Phillips 66 
Ferndale Refinery, NPDES permit WA0002984, are available for public review and comment from 
September 6, 2023 until October 06, 2023. For more details on preparing and filing comments about 
[...]
P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

Appendix A — Public Involvement Information ........................................................... 65 

Appendix B — Your Right to Appeal ............................................................................ 66 

Appendix C — Glossary ............................................................................................... 67 

Appendix D — Technical Calculations .......................................................................... 75 

Appendix E — Technology-Based Effluent Limit Calculations ........................................ 77 

Appendix F — Dry Weather Flow Rate Calculation ....................................................... 79 

Appendix G — Reasonable Potential Analysis for Outfall 001 ....................................... 80 

Appendix H — Resonable Potential Analysis for Stormwater Outfalls .......................... 82 

Appendix I — Groundwater Monitoring Data .............................................................. 88 

Appendix J — WET Test Summary ............................................................................... 92 

Appendix K — Monitoring Reduction for Exemplary Performance ............................... 94 

Appendix L — Response to Comments ......................................................................... 95 



Fact Sheet for NPDES Permit WA0002984 
XX/XX/XXXX (Insert permit effective date upon issuance of the permit) 
Phillips 66 Ferndale Refinery 
Page 5 of 95 

P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

I. Introduction
The Federal Clean Water Act (FCWA, 1972, and later amendments in 1977, 1981, and 1987) established 
water quality goals for the navigable (surface) waters of the United States. One mechanism for 
achieving the goals of the Clean Water Act is the National Pollutant Discharge Elimination System 
(NPDES), administered by the federal Environmental Protection Agency (EPA). The EPA authorized the 
state of Washington to manage the NPDES permit program in our state. Our state legislature accepted 
the delegation and assigned the power and duty for conducting NPDES permitting and enforcement to 
Ecology. The Legislature defined Ecology's authority and obligations for the wastewater discharge 
permit program in 90.48 RCW (Revised Code of Washington). 

The following regulations apply to industrial NPDES permits: 

• Procedures Ecology follows for issuing NPDES permits (Chapter 173-220 WAC)

• Water quality criteria for surface waters (Chapter 173-201A WAC)

• Water quality criteria for ground waters (Chapter 173-200 WAC)

• Whole effluent toxicity testing and limits (Chapter 173-205 WAC)

• Sediment management standards (Chapter 173-204 WAC)

• Submission of plans and reports for construction of wastewater facilities (Chapter 173-240
WAC)

These rules require any industrial facility owner/operator to obtain an NPDES permit before 
discharging wastewater to state waters. They also help define the basis for limits on each discharge 
and for performance requirements imposed by the permit. 

Under the NPDES permit program and in response to a complete and accepted permit application, 
Ecology must prepare a draft permit and accompanying fact sheet, and make them available for public 
review before final issuance. Ecology must also publish an announcement (public notice) telling people 
where they can read the draft permit, and where to send their comments, during a period of thirty 
days (WAC 173-220-050). (See Appendix A-Public Involvement Information for more detail about the 
public notice and comment procedures). After the public comment period ends, Ecology may make 
changes to the draft NPDES permit in response to comment(s). Ecology will summarize the responses 
to comments and any changes to the permit in Appendix L. 

http://app.leg.wa.gov/RCW/default.aspx?cite=90.48
https://apps.leg.wa.gov/WAC/default.aspx?cite=173-220
https://apps.leg.wa.gov/WAC/default.aspx?cite=173-201A
https://apps.leg.wa.gov/WAC/default.aspx?cite=173-200
https://apps.leg.wa.gov/WAC/default.aspx?cite=173-205
https://apps.leg.wa.gov/WAC/default.aspx?cite=173-204
https://apps.leg.wa.gov/WAC/default.aspx?cite=173-240
https://apps.leg.wa.gov/WAC/default.aspx?cite=173-240
https://apps.leg.wa.gov/WAC/default.aspx?cite=173-220-050


Fact Sheet for NPDES Permit WA0002984 
XX/XX/XXXX (Insert permit effective date upon issuance of the permit) 
Phillips 66 Ferndale Refinery 
Page 6 of 95 

P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

II. Background Information
Table 1 — Facility Information 

Applicant: Phillips 66 Ferndale Refinery 

Facility Name and Address 
Phillips 66 Ferndale Refinery 
PO Box 8, Ferndale, Washington 98248 

Contact at Facility Name: Elisa de los Reyes 
Telephone #: (360) 384-8368 

Responsible Official 

Name: Carl Perkins 
Title: Refinery Manager 
Address: PO Box 8, Ferndale, Washington 98248 
Telephone #: (360) 384-8343 

Industry Type Petroleum Refinery 

Categorical Industry 40 CFR Part 419 

Type of Treatment Primary, biological, and tertiary treatment system 

SIC Codes 2911 

NAIC Codes 324110 

Discharge Location: Outfall 001 
Water Body Name: Strait of Georgia 
Latitude: 48.826667 
Longitude: 122.715833 

Discharge Location: Outfall 002 
Water Body Name: Unnamed Tributary to Lummi Bay 
Latitude: 48.819722 
Longitude: 122.684167 

Discharge Location: Outfall 003 
Water Body Name: Onsite Non-tidal Wetland 
Latitude: 48.822222 
Longitude: 122.704167 

Discharge Location: Outfall 004 
Water Body Name: Unnamed Tributary to Strait of Georgia 
Latitude: 48.8275 
Longitude: 122.709444 

Discharge Location: Outfall 005 
Water Body Name: Unnamed Tributary to Strait of Georgia 
Latitude: 48.829722 
Longitude: 122.710278 



Fact Sheet for NPDES Permit WA0002984 
XX/XX/XXXX (Insert permit effective date upon issuance of the permit) 
Phillips 66 Ferndale Refinery 
Page 7 of 95 

P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

Discharge Location: Outfall 006 
Water Body Name: Onsite Non-tidal Wetland 
Latitude: 48.821667 
Longitude: 122.696111 

Discharge Location: Outfall 007 
Water Body Name: Onsite Non-tidal Wetland 
Latitude: 48.8225 
Longitude: 122.701667 

Table 2 — Permit Status 

Renewal Date of Previous Permit March 11, 2014 

Application for Permit Renewal Submittal Date September 28, 2018 

Date of Ecology Acceptance of Application December 14, 2018 

Table 3 — Inspection Status 

Date of Last Sampling Inspection May 1-2, 2019 

Date of Last Non-sampling Inspection Date October 19, 2022 



Fact Sheet for NPDES Permit WA0002984 
XX/XX/XXXX (Insert permit effective date upon issuance of the permit) 
Phillips 66 Ferndale Refinery 
Page 8 of 95 

P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

Figure 1 — Facility Location Map 



Fact Sheet for NPDES Permit WA0002984 
XX/XX/XXXX (Insert permit effective date upon issuance of the permit) 
Phillips 66 Ferndale Refinery 
Page 9 of 95 

P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

Figure 2 - Detailed Facility Map 

A. Facility description

History

The Phillips 66 Ferndale Refinery is located in a rural area of Whatcom County, approximately
five miles west southwest of the city of Ferndale, Washington, along the Strait of Georgia
between Cherry Point and Sandy Point. The refinery encompasses an area of about 900 acres,
bordered by Unick Road to the north, Slater Road to the south, and Lake Terrell Road to the
east.

General Petroleum originally constructed the refinery in 1954. The refinery was later owned
and operated by British Petroleum. On December 28, 1993, BP Oil Company notified Ecology
that Tosco Corporation had purchased the refinery and planned to continue operating the
refinery to process crude oil as Tosco Northwest Company (Tosco). On September 17, 2001,
Ecology received notification that Phillips Petroleum completed its purchase of Tosco
Corporation. Tosco Corporation is a wholly owned subsidiary of Phillips Petroleum Company.



Fact Sheet for NPDES Permit WA0002984 
XX/XX/XXXX (Insert permit effective date upon issuance of the permit) 
Phillips 66 Ferndale Refinery 
Page 10 of 95 

P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

The Phillips Petroleum Company merged with Conoco in 2002 to form ConocoPhillips. In late 
2011, ConocoPhillips announced its intent to form a new company to be named the Phillips 66 
Company (Phillips 66) and to transfer the ownership of the Ferndale refinery to the new 
company. The transition became official on May 1, 2012. 

The refinery currently employs about 283 people with an additional 200 contract employees.  
The indirect employment associated with the refinery is about 900 people. The refinery 
operates 24 hours per day and 365 days per year, except during turnaround periods which 
occur about once every four to five years. The refinery runs two 12 hours shifts per day. 

Cooling Water Intakes 

CWA § 316(b) requires the location, design, construction, and capacity of cooling water intake 
structures reflect the best technology available for minimizing adverse environmental impact. 
Since July 2013, Ecology has required a supplemental application for all applicants using EPA 
Form 2-C. Phillips 66 selected “No” on this form when asked if a cooling water intake is 
associated with the facility. Phillips 66 receives their raw water from Public Utility District #1 of 
Whatcom County. 

Industrial Processes 

From April 2014 through December of 2019, Phillips 66 refinery processed an average of 95,700 
bbls per day of crude oil. The refinery processed an average of 90,000 bbls per day of crude oil 
during the last two years from January 2019 – December 2020. The main source of crude oil is 
transported in by railcar from North America and additional sources are from tankers delivering 
oil from Alaska's Prudhoe Bay oil field and Canadian Crude oil via pipeline. 

The refinery separates crude oil into its various components for further processing and blending 
into a variety of petroleum products. These products include gasoline, jet fuel, diesel oil, liquid 
petroleum gas, residual fuel oil, and marine bunker fuel oil. 

The refinery processes use an average of 2.8 million gallons of water per day (MGD).  Another 
15,000 gallons per day are used for potable water purposes. The Public Utility District #1 of 
Whatcom County supplies raw water.  The refinery makes potable drinking water from treated 
PUD water.  Major process water uses include cooling tower water make-up (1.5 MGD), boiler 
feed water (0.72 MGD), and utility services (0.57 MGD). 

Wastewater Treatment processes 

The refinery treats process wastewater using primary, secondary, and tertiary treatment in a 
wastewater treatment system consisting of: 

• Three surge tanks (a chemical water surge tank, a chemical water retention tank, and an
oily water surge tank)

• Two parallel API oil/water separators with skimmers (APIs)



Fact Sheet for NPDES Permit WA0002984 
XX/XX/XXXX (Insert permit effective date upon issuance of the permit) 
Phillips 66 Ferndale Refinery 
Page 11 of 95 

P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

• Two parallel Induced Gas Flotation (IGF) units

• Two parallel Moving Bed Biofilm Reactors (MBBRs)

• Two parallel aeration basins

• Two parallel secondary clarifiers

• An aerobic digester

• A sludge stabilization pond (formerly the clarification pond)

• A catchment basin

• A dewatering basin

• A stormwater basin

• A final holding pond

• A spill basin



Fact Sheet for NPDES Permit WA0002984 
XX/XX/XXXX (Insert permit effective date upon issuance of the permit) 
Phillips 66 Ferndale Refinery 
Page 12 of 95 

P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

Figure 3 - Wastewater Treatment System Map 

In June 2007, the refinery completed construction of a conventional activated sludge system 
including two parallel aeration basins and two parallel clarifiers to replace the existing aero-
accelators. Each year the refinery removes and disposes of the solids that settled out in the 
sludge stabilization pond. The solids are placed in the dewatering basin and tilled into the soil 
where aerobic bacteria consume the oily hydrocarbons and organic biomass. 

The refinery sends the collected solids to a permitted landfill offsite for disposal. The water 
from the dewatering basin is routed to the sludge stabilization pond and then to the aeration 
basins. 



Fact Sheet for NPDES Permit WA0002984 
XX/XX/XXXX (Insert permit effective date upon issuance of the permit) 
Phillips 66 Ferndale Refinery 
Page 13 of 95 

P-66-Draft-NPDES-Fact-Sheet-Public-Notice-Version DRAFT

The refinery’s oily water sewer system collects stormwater falling within the process unit 
boundaries for treatment, along with process wastewater, at the refinery’s wastewater 
treatment plant. 

The stormwater sewer system collects stormwater falling on industrial areas of the refinery that 
are not within the curbed process unit boundaries. This stormwater is routed through the 
Stormwater Observation Channel (SWOC).  Any oil present on the water surface as it enters the 
observation channel is skimmed off by a rotating surface skimmer at the head of the channel. 
The oil is routed to the API oil/water separators. The stormwater from the observation channel 
overflows into the stormwater holding pond which allows for solids settling. The operator 
observes the stormwater flow for contaminants. If the stormwater is considered “clean”, it is 
routed to either the final holding pond or catchment basin where it commingles with the 
treated process wastewater before discharge to the Strait of Georgia. The operator samples the 
commingled water from the final holding pond for effluent parameters before discharge. If the 
stormwater is considered “contaminated”, it is pumped to the wastewater treatment plant for 
treatment. 

The refinery routes stormwater runoff from non-industrial areas, not collected in the 
stormwater sewer system, through onsite ditches to Outfalls 002, 003, 004, and 005.  Each 
outfall includes underflow weirs and wood fiber filter cages. The refinery monitors the 
stormwater at the outfalls to prevent any possible spilled materials from exiting the refinery. 

The facility routes non-contact stormwater runoff from the Railcar Unloading Facility (RUF), 
gravel roadways, and parking areas of the RUF to three detention ponds called the East Pond, 
West Pond, and Mid Pond. These ponds allow the solids in the stormwater runoff to settle in 
the ponds. Each pond has an outlet structure that controls the discharge flow rate. 

The stormwater discharged from the East Pond flows through a wooded area and is discharged 
at Outfall 002. The stormwater discharged from the Mid Pond and the West Pond are 
discharged through Outfalls 006 and 007, respectively. The discharges from these outfalls flow 
through a wooded area to feed onsite wetlands before leaving the refinery property at the 
Slater Road ditch. Any contaminated stormwater associated with the unloading facility is routed 
to the refinery’s wastewater treatment plant. 

The spill basin is an additional environmentally protective feature used to temporarily hold 
emergency overflows from certain storage tank spill containment areas, and process 
wastewater overflows from the oily and phenolic sewer lift stations in the event of heavy rain 
storm flow exceeding lift station capacity or in the event of lift station pump extended failure. 
Lift station overflow initially is routed to tank 300x40 and is only diverted to the spill basin after 
tank 300x40 holding capacity is reached. Process wastewater captured in the spill basin is held 
until capacity is available for pumping back to the lift station or SWOC for normal routing and 
treatment through the WWTP. The facility is required to notify Ecology and obtains samples for 
benzene analysis when the process wastewater overflow from the oily and phenolic sewer lift 